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Sample Description Clients Ref : "Honeycomb Shades (Durette + Arena) Elan Solo/Henky 20mm Blockout"

Honeycomb blind textile

Colour : Black/White
End Use: Blinds

Nominal Composition : 100% Spun bonded Polyester
Nominal Mass per Unit Area/Density : 311g/m2
Nominal Thickness : 0.20mm
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AS 1530.2-1993 Methods for Fire Tests on Building Materials, Components and Structures.

Part 2: Test for Flammability of Materials

Date Tested 13-01-2025

Selected Flammability Index 62
Length Width

Spread Factor 36 40

Speed Factor 51 55

Heat Factor 6 7

Maximum height (d)

Mean 19.0 21.0

Coefficient of Variation 215 00 %

Time

Mean 23.3 13.2

Coefficient of Variation 25.0 169 %

Heat (a)

Mean 25.7 27.8

Coefficient of Variation 35.9 16.8 %

Number of Specimens Tested 9 6

Visible smoke, burning.

Tested as received.

These test results relate only to the behaviour of the test specimens of the material under the
particular conditions of the test, and they are not intended to be the sole criterion for assessing the
potential fire hazard of the material in use.
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